



Certificate of Test and Examination

Yantai Liftec Rigging Co.,Ltd.
Suite 4507,Shi Mao Hai Wan Building No.3,
87 Er Ma Road,Yantai China
Tel: 86-0535-6217836
Fax: 86-0535-6217839
Email: sales@chinaliftec.com

Certificate number: LT17052984-01

Order Number: 3718

Test Date: 26-Apr-17

Description : Eyenut DIN582

Customer: HES NZ LTD
3 HEB PLACE TAKANINI
AUCKLAND 2105
NEW ZEALAND

Size	Type	Thread	Quantity	Batch	Number	W.L.L.	M.B.F.
				NO.	Tested	(T)	KN
12mm	Eyenut	Metric	300	P29	2	0.34	21.00
16mm	Eyenut	Metric	100	C35	1	0.70	42.50
20mm	Eyenut	Metric	150		1	1.20	71.60

Samples from the above were tested to destruction in accordance with DIN582, and comply with the minimum breaking load specified in the Standard.

Authorized Signature: *C.L. Chen*

Yantai Liftec Rigging Co., Ltd.



Certificate of Test and Examination

Yantai Liftec Rigging Co.,Ltd.
Suite 4507,Shi Mao Hai Wan Building No.3,
87 Er Ma Road,Yantai China
Tel: 86-0535-6217836
Fax: 86-0535-6217839
Email: sales@chinaliftec.com

Certificate number: LT17052984-02

Order Number: 3718

Test Date: 26-Apr-17

Description : Eyebolt DIN580

Customer: HES NZ LTD
3 HEB PLACE TAKANINI
AUCKLAND 2105
NEW ZEALAND

Size	Type	Thread	Quantity	Batch	Number	W.L.L.	M.B.F.
				NO.	Tested	(T)	KN
8mm	Eyebolt	Metric	97		1	0.14	8.60
10mm	Eyebolt	Metric	200	V32	2	0.23	14.20
12mm	Eyebolt	Metric	100		1	0.34	21.00
20mm	Eyebolt	Metric	40	V48	1	1.20	71.00
24mm	Eyebolt	Metric	20		1	1.80	106.50

Samples from the above were tested to destruction in accordance with DIN580, and comply with the minimum breaking load specified in the Standard.

Authorized Signature: *C.L. Chen*

Yantai Liftec Rigging Co., Ltd.



Yantai Liftec Rigging Co.,Ltd.

Suite 4507, Shi Mao Hai Wan Building No.3,

87 Er Ma Road, Yantai China

Tel: 86-0535-6217836

Fax: 86-0535-6217839

Email: sales@chinaliftec.com

Certificate number: LT17052984-03

Order Number: 3718

Test Date: 26-Apr-17

Description : BS4278-1 Collard Eyebolt

Customer: HES NZ LTD
3 HEB PLACE TAKANINI
AUCKLAND 2105
NEW ZEALAND

Size	Type	Thread	Quantity	Batch	Number	W.L.L.(T)	M.B.F.
				NO.	Tested		KN
3/4"	Eyebolt	UNC	50	BN11	1	1.60	100.60

Samples from the above were tested to destruction in accordance with BS4278-TABLE 1-1984, and comply with the minimum breaking load specified in the Standard.

Authorized Signature: *C.L. Chen*

Yantai Liftec Rigging Co., Ltd.